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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Section 1. Summary of Test Results

General

All measurements aretraceableto national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 15, Subpart C. Radiated tests were conducted is accordance with ANSI
C63.4-2001. Radiated emissions are made on an open area test site. A description of the test
facility ison file with the FCC.

THISTEST REPORT RELATESONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE
TEST SPECIFICATIONS HAVE BEEN MADE.
See” Summary of Test Data”.

TESTED BY: Glen Westwell, Wireless Specialist

Nemko Canada Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for
use by the company’ s employees only.

Any use which athird party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as aresult of
decisions made or actions based on this report.

This report applies only to the items tested.
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Summary Of Test Data

Name Of Test Para. No. Result

Powerline Conducted Emissions 15.207(aQ) Complies
20 dB Bandwidth 15.247(a)(1)(ii) Complies
Number of Hopping Channels 15.247(a)(1)(ii) Complies
Occupancy Time 15.247(a)(1)(ii) Complies
Minimum Channel Separation 15.247(a)(1) Complies
Peak Output Power 15.247(b)(1) Complies
Spurious Emissions 15.247(d) Complies

Test Conditions;

I ndoor Temperature: 23°C
Humidity: 42%

Outdoor Temperature: -12°C
Humidity: 30%

Test Set Up Diagram

Q EUT
| T1

Input source=110Vac
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Section 2. General Equipment Specification
Manufacturer: Vtech Engineering
Model No.: Ip 8100-2

Serial No.: 2881

Date Received In Laboratory: 20 Jan 2005

Band of Operation: 5725-5850MHz
Operating Frequency of EUT: 5744.736-5825.952M Hz
Peak Output Power (Rated): 27.0dBm

M odulation: GFSK

Antenna Gain: 3dBi
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Nemko Canada Inc.

EQUIPMENT: Vtech Ip 8100-2, Base Unit

FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS

PROJECT NO.:5W37404 |ssue 2

Section 3. Powerline Conducted Emissions

Para. No.: 15.207(a)

| Test Performed By: Glen Westwell

Date of Test: 20 Jan. 2005

Test Results: Complies.

Generd

These tests were conducted using measurement procedures of ANSI C63.4-2001. The equipment
was tested for conducted emissions from 0.15MHz to 30MHz using a 50 microhenry line
impedance stabilization network (L.I.S.N.) as described in ANSI C63.4-2001. Peripheral
equipment was also operated through a 50 microhenry L.I.S.N.

Limits For Conducted Disturbance At The Mains Ports: Paragraph No. 15.107 for Class B

Frequency Range MHz Limits dB(uV)
Quasi-Peak Average
0.15t00.50 66 to 56 56 to 46
0.5t05 56 46
51030 60 50
Notes

1. Thelower limit shall apply at the transition frequency.

2. Thelimit decreases linearly with the logarithm of the frequency in the range 0.15 to 0.50MHz.

M easur ement Data: See attached graph(s).
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 |ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Set-up Photo

RS S
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS

PROJECT NO.:5W37404 |ssue 2
EQUIPMENT: Vtech Ip 8100-2, Base Unit

statt-hica [MHz] CISPR 22 AC Mains Emissions, Neutral
S 0.150
Stop Freq [MHz) i Peak Detector Used, Average Limit Shown (Class A-Red, Class B=Blue)
4 0.500 1
REW a0-
§iokHz E
VBW iz
g‘au kHz o
Attenuation E—_________
dioae m02 I— S —
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s i dBuV 40- s "’wﬂm,
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Date M/D{Y i . F iMH2)
1/20{05 Project number  Tested By File
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92
LI‘SN Comments Clear Write
e — o
Limiter
r) FADONS7S Quit Without
Spectrum Analyzer HEnY
':]I FA001309 -
Start Freq (MHz) CISPR 22 AC Mains Emissions, Neutral
+ 0.500
Stop Freq [MHz] i Peak Detector Used, Average Limit Shown (Class A=Fed, Class B=Blue)
£/ 30.000 :
RBW 20—
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VBW 705
EETLGE o
Attenuation E
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Temp [C] Humidity [%) g
e o dBuY 40- -
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20-
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS

PROJECT NO.:5W37404 |ssue 2
EQUIPMENT: Vtech Ip 8100-2, Base Unit

Start Freg [MHz] CISPR 22 AC Mains Emissions, Phase
Ju.as0
Stop Freq [MHz) i Peak Detector Used. Average Limit Shown (Class A=Red. Class B=Blue)
5 0.500 E
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Section 4. 20 dB Bandwidth

Para. No.: 15.247(a) (1)(ii)

| Test Performed By: Glen Westwell Date of Test: 25 Jan 2005 |
Limit: </=1MHz
M easur ement Data: Complies, see attached plot

OBW = 666.7kHz
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 10 kHz -21.36 dBm

Ref 20 dBm Att 45 dB *SWT 80 ms 5.825652564 GHz

Delta 1 [T1 ]
-0.60 dB
666.666666676 kHz

<[P
m(>

A (e

Center 5.825973077 GHz 200 kHz/ Span 2 MHz

Long pulse width
Date: 26.JAN.2005 12:11:10
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Section 5. Occupancy Time

Para. No.: 15.247(a)(1)(ii)

| Test Performed By: Glen Westwell Date of Test: 25 Jan. 2005 |
Limit: 0.45/30s period

M easur ement Data: Complies. See attached plots.

Time of Occupancy = 0.035¢/30s

Page 12 of 33



Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Time of Occupancy

ATTEM 4BdB MKRE —29. 17dBm

FL 2@.3dBm 1Bd B 14 9FFA=zec Time of Occupancy

)
ja
=
——
——
=

h_—
=
]
f—
]
—_—
S—
—
-
-
-t

VNN

CEMTER 5. 745BEEEEYGHZ SPAM BH=z
¥REW 18@0kH=z UBW 1@BkH=z ¥SWP 28, Bzac
<§§> RBW 1 MHz Delta 1 [T1 ]
vVBW 1 MH=z —-2.45 dB
Ref 20 dBm Att 45 dB SWT 5 ms 817.307692 us

20 Marker 1 [T1]1
3.78 dBm

10 1.826923 ms

<[r
ul
=<

—O-

——10

——20

|

- —40

A e MJ!;;;_MA&%ILW*M«HMJ Lu\,u;unw TNV, ““#MWWM“W%

— —60

——70

-80

Center 5.825973077 GHz 500 ps/

Long pulse width
Date: 26.JAN.2005 12:15:30

Time of Occupancy = 35 x 817.3uS/30s = 0.0295/30s period.
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Section 6. Number of Hopping Channels

Para. No.: 15.247(a)(1)(ii)

| Test Performed By: Glen Westwell Date of Test: 25 Jan. 2005 |

Limit: Fregquency hopping systems operating in the 5725-5850
MHz band shall use at least 75 hopping frequencies.

M easur ement Data: Complies, See Plot(s)

Number of Hopping Channels: 85

ATTEM 18dEBE ;
BL BB LAd B, !I\Jfl.émber of Hopping Channels
i
L bl i
START 5. Y258BGH=z STOP 5. VYEEBBEGH=
¥REW 1B8@kHz VEW lBBkHz ¥SWF ZEBsec
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Nemko Canada Inc.

EQUIPMENT: Vtech Ip 8100-2, Base Unit

FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 |ssue 2

ATTEM 18dB

RL BdBm 16d B

Mumber of Hopping Channels

255

START 5. P5@E0EGH=z

¥REW 18B0kH=z VEBW 1BBkH=z
ATTEM 18dB
RL BdBm 18d B~

STOFP 5. 7750BGH=

#¥SWP ZEQzec

Murmber of Hopping Channels
L]

i

Ll

i
ARIBAEL 1

Wﬂﬂﬁﬁl Jf“L

L

i
H

|

START 5. P75E8GH=
¥REW 18B0kH=z VEBW 1BBkH=z

STOF 5. 30808GH=

#¥SWP ZEQzec
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Nemko Canada Inc.

EQUIPMENT: Vtech Ip 8100-2, Base Unit

FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 |ssue 2

ATTEM 18dB
RL BdBm 18d B~

Murmber of Hopping Channels

4/5

START 5. 30@08GH= STOFP 5. 3Z2508GH=

¥REW 18B0kH=z VEBW 1BBkH=z

ATTEM 18dB
RL BdBm 18d B~

#¥SWP ZEQzec

Mumber of Hopping Channels

a/4

(!
i

\

" Adkﬁmudhih%#uthwmﬁ: ~
START 5. 825HBAGH= STOP 5. 850HBEGH=
#¥FBM 1B88kH=z VEW 1H8BkH=z #¥SWF Z25H=ec
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Section 7. Minimum Channel Separation

Para. No.: 15.247(a)(1)

| Test Performed By: Glen Westwell Date of Test: 26 Jan. 2005 |
Limit: >20dB bandwidth

M easur ement Data: Complies, See Plot.

20dB Bandwidth = 666.7kHz

Channel Separation = 870.2kHz

® :RBW 128 EHZ Delta 1 rT171 ‘

Ref -10 dBm Att 15 dB SWT 20 ms 870.192307687 kHz

_10 Markgr 1 [T1[]
-21.83 dBm
-20 3 5.791381000 GHz |l

e W Al ‘Wﬁuf’k /]
VLR VLAY

| v ¥ ¥

-50

-60

=70

-80:

-90

-100

-110

Center 5.792256 GHz 300 kHz/ Span 3 MHz

Long pulse width
Date: 25.JAN.2005 16:37:47
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Section 8. Peak Output Power

Para. No.: 15.247 (b)(1)

| Test Performed By: Glen Westwell Date of Test: 26 Jan. 2005 |
Limit: w
M easurement Data: See Tabulated Data & Plots.

Measured output power = 27.36dBm
Maximum output power = 27.36 + 3dBi = 30.36dBm EIRP
Limit = 36dBm EIRP

The output power was measured at +/-15% of the supply voltage
and found that there was no change.

Note: The EUT was modified by the manufacturer to perform conducted measurements.

Low 0.55W
Mid 0.53W
High 0.46W
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 |ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

<§§> “RBW 2 MHz Marker 1 [T1 1
“VBW 2 MHz 27.36 dBm

Re¥ 43 dBm ALt 45 dB *SWT 50 ms 5.744543692 GHz

| 40 OFfset 23 [dB 1

[ A ]
— 30 1
1 PK] ﬁ,,,wumx,___~_~“_\\\
—20

10 |UWM/ \\««..

-10

——-30

| —a0

——-50

Center 5.744736 GHz 1 MHz/ Span 10 MHz

Long pulse width
Date: 26.JAN.2005 14:10:47

<§§> A “RBW 2 MHz Marker 1 [T1 ]
“VBW 2 MHz 27.23 dBm

Re¥ 40 dBm ALL 45 dB SWT 20 ms 5.784423718 GHz

40 Offset 23 |dB

| s 1
S ‘_d,mmd:L.__h__‘N\‘\
.

10 ! \ o
fu” [ W
VKJ\lJ\\

—-30

——-50

-60

Center 5.7846 GHz 1 MHz/Z Span 10 MHz

Long pulse width
Date: 26.JAN.2005 15:16:21
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

® *RBW 2 MHz Marker 1 [T1 ]
*VBW 2 MHz 26.65 dBm

Ref 43 dBm Att 45 dB *SWT 50 ms 5.825839821 GHz

| o Offset  23[dB

| 30 1
1 PK]
.

20 LVL

10 m“““w W

=10

L 20

—-30

L -40

—-50

Center 5.825952 GHz 1 MHz/ Span 10 MHz

Long pulse width
Date: 26.JAN.2005 13:54:27
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Nemko Canada Inc. FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 | ssue 2

EQUIPMENT: Vtech Ip 8100-2, Base Unit

Section 9. Spurious Emissions

Para. No.: 15.247(d)

| Test Performed By: Glen Westwell Date of Test: 25 Jan 2005 |
Limit: 15.247(d), 15.209(a), 15.205(c)

M easur ement Data: Complies, see attached plots and tables

Duty Cycle Correction: 20log (8.2mS/100mS) = -21.7dB

All Non-Restricted Band spurious emissions related to the
fundamental were tested at the antenna port using a
specially modified sample for conducted measurements.

All Restricted Band spurious emissions related to the
fundamental were measured as a radiated measurement.
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Nemko Canada Inc.

EQUIPMENT: Vtech Ip 8100-2, Base Unit

FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 Issue 2

Duty Cycle Plots

RBW 1 MHz
“VBW 1 MHz
Re¥ 20 dBm ATT 45 dB SWT 100 ms

Marker 1 [T1 ]

—49._.71 dBm
80.000000 ms

20

—10

=y
>
<

+

<
m
=

—O-

——10

(- —20

——-30

I —40

e Vg G WV TV POV VIS VOV ) BV Lrd J

——-60

——70

-80

Center 5.825973077 GHz 10 ms/

Long pulse width
Date: 26.JAN.2005 12:14:18

<§§> RBW 1 MHz
“VBW 1 MHz

Re¥ 20 dBm ATT 45 dB SWT 5 ms

Delta 1 [T1 ]
-2_.4as5
817 .307692

dB
Hus

20

—10

Markédr 1 L[T1 1
3.78
1.826923

dBm
ms

<[k
m
2[<

(O

——10

——20

--30

-—40

&

WMWM Progifddobiastis,

—-60

--70

—-80

Center 5.825973077 GHz 500 ps/

Long pulse width
Date: 26.JAN.2005 12:15:30

A
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Nemko Canada Inc.

EQUIPMENT: Vtech Ip 8100-2, Base Unit

FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 |ssue 2

Spurious Harmonic Emissions Test Data: Base Station, Peak

Test Date: 28 Jan 2005

Engineer’s Name: Glen Westwell

Temperature (C°): 21

Humidity %: 35

Measurement distance = 3m.

Passband |
Freq. Ant. R_CVD Ant. Amp. filter / Cyde Level . _
(MH2) Pol. V/H | Signa Factor | Gain Cable Corr. (dBuV) Limit (dBuV) Margin (dB)
(dBuV) | (dB) (-dB) Loss (-dB)
(dB)

Low Band

Ch.1
11489.472 |Hrn1| V/H 62.3 39.2 417 55 65.3 74 8.7
17234.208 |Hr1| V/H 62.8 42.0 41.0 6.6 69.1 74 4.9
22978.944 |Hrn5| V/H 56.0 455 43.0 7.3 65.8 74 8.2
Mid Band

Ch.41
11570.688 [Hrn1| V/H 60.4 39.2 417 55 63.4 74 10.6
17356.032 |Hrn1| V/H 64.5 42.0 41.0 6.6 72.1 74 19
23141.376 |Hrn5, V/H 56.8 455 43.0 7.3 66.6 74 74
Mid Band

Ch.81
11651.904 |Hrn1| V/H 58.2 39.2 417 55 61.2 74 12.8
17477.856 [H1| V/H 62.1 42.0 41.0 6.6 69.7 74 4.3
23303.808 |[Hrn5| V/H 54.4 455 43.0 7.3 64.2 74 9.8

4802.12 |Hrn?2 V 47.5 337 - - 9.5* 717 74 2.3
4802.12 |Hrn2 H 46.3 34.1 - - 9.5* 70.9 74 31

Note 1: AntennaLegend: BC = Biconical, BL = Bilog, LP = Log-Periodic, Horn = Horn, ED = EMCO Dipole
Note 2: Detector Legend: Q-Peak = 120 kHz RBW, Average = 1.0 MHz RBW
Note 3: The EUT was searched up to 10th harmonic of the fundamental

Notes: Measurement Receiver = R& S FSU, RBW/VBW =1000kHz

*includes a distance correction from 1m to 3m
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Nemko Canada Inc.

EQUIPMENT: Vtech Ip 8100-2, Base Unit

FCC PART 15, SUBPART C
FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 |ssue 2

Spurious Harmonic Emissions Test Data: Base Station, Average

Test Date: 28 Jan 2005

Engineer’s Name: Glen Westwell

Temperature (C°): 21

Humidity %: 35

Measurement distance = 3m.

Passband |
Freq. Ant. R_CVD Ant. Amp. filter / Cyde Level . _
(MH2) Pol. V/H | Signa Factor | Gain Cable Corr. (dBuV) Limit (dBuV) Margin (dB)
(dBuV) | (dB) (-dB) Loss (-dB)
(dB)

Low Band

Ch.1
11489.472 |Hrn1| V/H 62.3 39.2 417 55 -20 45.3 54 8.7
17234.208 |Hr1| V/H 62.8 42.0 41.0 6.6 -20 49.1 54 4.9
22978.944 |Hrn5| V/H 56.0 45.5 43.0 7.3 -20 45.8 54 8.2
Mid Band

Ch.41
11570.688 [Hrn1| V/H 60.4 39.2 417 55 -20 434 54 10.6
17356.032 |Hrn1| V/H 64.5 42.0 41.0 6.6 -20 52.1 54 19
23141.376 |Hrn5, V/H 56.8 455 43.0 7.3 -20 46.6 54 74
Mid Band

Ch.81
11651.904 |Hrn1| V/H 61.1 39.2 417 55 -20 41.2 54 12.8
17477.856 [H1| V/H 75.0 42.0 41.0 6.6 -20 49.7 54 4.3
23303.808 |[Hrn5| V/H 62.3 455 43.0 7.3 -20 44.2 54 9.8
4802.12 |Hrn?2 V 47.5 337 - - -29.5% 51.7 54 2.3
4802.12 |Hrn2 H 46.3 34.1 - - -29.5* 50.9 54 31

Note 1: AntennaLegend: BC = Biconical, BL = Bilog, LP = Log-Periodic, Horn = Horn, ED = EMCO Dipole
Note 2: Detector Legend: Q-Peak = 120 kHz RBW, Average = 1.0 MHz RBW
Note 3: The EUT was searched up to 10th harmonic of the fundamental

Notes: Measurement Receiver = R& S FSU, RBW/VBW =1000kHz

* includes a distance correction from 1m to 3m.
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Spurious Emissions Test Data: Base Station, Peak

Test Date: 25 Jan 2005

Engineer’s Name: Glen Westwell

Temperature (C°): -7

Humidity %: 35

Measurement distance = 3m.

Passband |
Freq. Ant. R_CVD Ant. Amp. filter / Cyde Level . _
(MH2) Pol. V/H | Signa Factor | Gain Cable Corr. (dBuV) Limit (dBuV) Margin (dB)
(dBuV) | (dB) (-dB) Loss (-dB)
(dB)
50.0000 BL V 26.6 8.2 1.0 35.8 40.0 4.2
50.0000 BL H 13.2 9.0 1.0 23.2 40.0 16.8
150.0000 | BL V 21.0 11.9 16 34.5 43.5 9.0
150.0000 | BL H 21.3 115 1.6 34.4 43.5 9.1
175.2000 | BL V 13.1 10.9 16 25.6 43.5 17.9
175.2000 | BL H 22.7 10.3 1.6 34.6 43.5 8.9
375.0000 | BL V 19.7 15.8 24 379 46.0 8.1
375.0000 | BL H 26.3 15.9 24 44.6 46.0 14
500.0000 | BL V 15.7 17.8 2.7 36.2 46.0 9.8
500.0000 | BL H 175 18.3 2.7 38.5 46.0 75
625.0000 | BL V 185 19.8 3.2 41.5 46.0 4.5
625.0000 | BL H 20.4 194 3.2 43.0 46.0 3.0
750.0000 | BL V 14.1 20.6 34 38.1 46.0 7.9
750.0000 | BL H 16.2 20.7 34 40.3 46.0 5.7
1000.0000 | BL V 12.2 21.5 3.9 37.6 54.0 16.4
1000.0000 | BL H 11.2 22.7 3.9 37.8 54.0 16.2

Note 1: AntennaLegend: BC = Biconical, BL = Bilog, LP = Log-Periodic, Horn = Horn, ED = EMCO Dipole
Note 2: Detector Legend: Q-Peak = 120 kHz RBW, Average = 1.0 MHz RBW
Note 3: The EUT was searched up to 10th harmonic of the fundamental

Notes: Measurement Receiver = R& S FSU, RBW/VBW =1000kHz

R& S ESVS30, RBW/VBW =120kHz
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EQUIPMENT: Vtech Ip 8100-2, Base Unit

Set-up Photo
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FREQUENCY HOPPING TRANSMITTERS
PROJECT NO.:5W37404 Issue 2

20dBc Bandedge

@

“RBW 100 kHz

Delta 1 [T1 ]

“VBW 100 kHz —-47 .76 dB
Ref 43 dBm Att 45 dB ~SWT 50 ms —-20.993589744 MHz
| 40 OFFset 23 [dB Markdr 1 [T1][] 1
27 -00 dBm
5.744791667 GHz
| 30 B
1 PK
V1EW
20 ’ LVL
—10
— O
——10

——-30

WWWWNWWWMNWW vt AP

eerlil Ui

I —40

——-50

Center 5.725 GHz 5 MHz/ Span 50 MHz
Long pulse width
Date: 26.JAN.2005 14:12:05
<§§> “RBW 100 kHz Delta 1 [T1 ]
“VBW 100 kHz -46._.42 dB
Ref 43 dBm Att 45 dB *SWT 50 ms 25.320512821 MHz
| 4o OFFset 23 [dB Markdr 1 [T1][] 1
26 .06 dBm
5.826121795 GHz
30
Y
—20 LVL
—10
| o \
—-10
a1
| 20 Bl l N
At Ao st T U INC A A A It AU T A s A IHngng Mgt g ALK
—-30
- —40
—-50

Center 5.85 GHz 10 MHz/

Long pulse width

Date: 26.JAN.2005 13:56:17

Span 100

MHz
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EQUIPMENT: Vtech Ip 8100-2, Base Unit

Non-Restricted Band Spurious Emissions
Low Channel

® *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 27.03 dBm
Ref 30 dBm Att 60 dB SWT 600 ms 5.749260000 GHz
4
30 Delta P [T1 ]
-47.30 B
| >0 =51 420000000 H.
Delta B [T1 ]
1 PK]
-48.59 (B
10 =943(- 260000000 {iH;
-0
[ -10
2
20
L 30 me.h' L
MuwwhthAMNM"JNLAW“NNu““”NJW*M
L —40.
-—50.
L —60.
-70
Start 30 MHz 597 MHz/ Stop 6 GHz
low channel - Conducted Emissions from 30MHz to 6Ghz
Date: 27_APR.2005 16:01:24
® *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 25.08 dBm
Ref 30 dBm Att 60 dB SWT 3.5 s 5.700000000 GHz
%0 Delta p [T1 ]
-33.05 dB
-40- 27930000000 GH:
Delta B [T1 ]
ilzg -44.32 dB
10 980[-000000000 ™MH:
Delta ¢ [T1 ]
d -46.45 dB
| -490/.000000000 MHz
2
| 1o ’J“A A A N
] VW
3
A PAAA A A
I;2
7_!30[""‘0”‘”%\/“’“‘

| -20

| -50

| -60

-70

Start 5 GHz 3.5 GHz/ Stop 40 GHz

Low channel - Conducted Emissions from 5GHz to 40Ghz
Date: 27.APR.2005 15:55:29
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EQUIPMENT: Vtech Ip 8100-2, Base Unit

Mid channd

*RBW 100 kHz Delta 3 [T1 ]

VBW 300 kHz -48.25 dB
Ref 30 dBm Att 60 dB SWT 600 ms -632.820000000 MHz
30 Marker| 1 [T1 v
26,04 dBm
5 85080000 J
Delta p [T1 1
-43.31 dB

=895 5000000001

| -20

| -50

| -60

-70

Start 30 MHz 597 MHz/ Stop 6 GHz

Mid channel - Conducted Emissions from 30MHz to 6Ghz
Date: 27.APR.2005 16:02:31

® *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 24.82 dBm
Ref 30 dBm Att 60 dB SWT 3.5 s 5.770000000 GHz
31'3 Delta P [T1 ]
-32/10 dB
| o0 27(.930000000 GH:;
Delta B [T1 ]
b -40,41 dB
B 910000000000 MH.
Delta 4 [T1 ]
-33,22 dB
B 32/.900000000 GHz
2 a
L ho AE YEEVEIDY

: R A WY

|40,

-—50.

-—60.

-70

Start 5 GHz 3.5 GHz/ Stop 40 GHz

Mid channel - Conducted Emissions from 6GHz to 40Ghz
Date: 27.APR.2005 16:04:41
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EQUIPMENT: Vtech Ip 8100-2, Base Unit

High Channel

*RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz 27.36 dBm
Ref 30 dBm Att 60 dB SWT 600 ms 5.832840000 GHz
1
30 Delta p [T1 ]
-35046 d

=859_680000000 M|
Delta B [T1 ]
-48.17 d
=764 160000000
Delta # [T1 ]
-48.89 d

~107[-460000000 MHiz
2
L-10. S
3 4

%WM Mo Al U

| _30. I

| -20

| -50

| -60

-70

Start 30 MHz 597 MHz/ Stop 6 GHz

High channel - Conducted Emissions from 30MHz to 6Ghz
Date: 27.APR.2005 15:58:31

® *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 25.00 dBm
Ref 30 dBm Att 60 dB SWT 3.5 s 5.770000000 GHz
31'3 Delta P [T1 ]
-33.68 dB
| o0 26/.950000000 GH:
Delta B [T1 ]
1 PK]
i -34.28 dB
b

32[-970000000 GH:
Delta 4 [T1 ]

-37,24 dB
910[-.000000000 MHZz
2| 3

[ A WA WW\J Wi/l

|40,

-—50.

-—60.

-70
Start 5 GHz 3.5 GHz/ Stop 40 GHz

High channel - Conducted Emissions from 6GHz to 40Ghz
Date: 27.APR.2005 16:06:02
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Section 10. Block Diagrams

Test Site For Radiated Emissions

3 METERS

0.8 METER EUT

SEARCH ANTENNA

NON-CONDUCTING
<<—— TURN-TABLE

SEA
HEIGHT (

VARIABLE

RCH
1TO 4 m)

Conducted Emissions

EUT

%

TO TEST RECEIVER/SPECTRUM

ANALYZER

L.I.S.N.

SHIELDED ROOM

TEST RE

SPECTRUM
ANALYZER OR

CEIVER
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Section 11.

Equipment List - Radiated Emissions

Test Equipment List

CAL Cycle | Equipment Manufacturer Model No. Asset/Serial No. Last Cal. Next Cal.

1Year Spectrum Analyzer Rhode & Schwarz | FSU46 FA001877 26 May 04 26 May 05

1Year Signal Generator Rohde & Schwarz | SMR40 FA001879 28 May 04 28 May 05

1Year Receiver Rohde & Schwarz | ESVS-30 FA001437 July 26/04 July 26/05

1Year Horn Antenna EMCO #5 3116 FA001847 19 Jan 04 19 Apr 05

1Year Horn Antenna #1 EMCO 3115 FA000649 Dec. 18/04 Dec. 18/05

1Year Biconical (1) Antenna EMCO 3109 FA 000805 April 23/04 April 23/05

COuU 9.6 — 18 GHz Passhand Dorado 62-SMA | s COU COuU

Filter

COU 5.0—18.0 GHz Amplifier NARDA DWT- FA001409 COuU COu
186N23U40

COuU 18.0—26.0 GHz Amplifier NARDA BBS- FA001550 COuU COu
1826N612

1Year LISN FCC FCC-LISN- FA001775 April 29/04 April 29/05
50-100-1-02

1Year LISN FCC FCC-LISN- FAQ01777 April 29/04 April 29/05
50-100-1-02

1Year Spectrum Analyzer Hewlett-Packard 8566B FA001432 May 25/04 May 25/05

1Year Spectrum Analyzer Display Hewlett-Packard 85662A FA001432 May 25/04 May 25/05

NCR Biconlog EMCO 3146 FA000815 NCR NCR

Note:

N/A = Not Applicable, NCR = No Cal Required, COU = CAL On Use, OUT = Out For CAL/Repair
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